1. NO : CT23-092057€
2. Client
O Name :  SSANGKOM CO., LTD.

TEST REPORT

O Address : 61, Gwangnaman-ro, Gwangju-si, Gyeonggi—do, Korea

@ Date of Test © 2023 10 17 ~ 2023 12 26
4. Use of Report : Quality control
5. Test Sample : PERFECT FLEX(1S0 13007 C2S1TE)
6. Test Method
(1Y'KS 'L"1S0" 13007-2:2013

3458-4818-2379-2433

. : Tested By
Affirmation $ﬁ
Name : Noh sang kyun 44

Technical Manager
Name : Lee, Bong Chun
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This report is not accredited by KOLAS and KS'Q 180/1EC 17025.

test report can be checked on KCL website(www.kcl.re.kr).

Qur report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test
results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently
identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this
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7. Test Results
1) PERFECT FLEX(1SO 13007 C2S1TE)

| Test |tem(s) Unit MeT?ﬁéd Test Results Remark Loc.
| |Tensile achesion strength N (1) 1.8(CF-A)
;' Tensile adnesion strength after water immersion N/mni (i 1.2(CF-A)
3 Tensile adnesion strength after heat aging N/ (1) 1.9(CF-A)
Tensile adnesion strength after freeze-thaw N/ (1) 1.1(CE-p) (23£2) T, {80HmbB) % A
| cycle I R.H.
1 Open time : Tensile adnesion strength(After 30 N/ () 1.4(CF-A)
bmim) !
LBl m (1) 0.1
Transverse deformation m (1) 1 3.6

% Mix proportion(Mass ratio)
Sample @ Water = 100 : 27
% Location
A : 73, Yangcheong 3-gil. Ochang—eup, Cheongwon-Gu, Cheongju-Si, Chungbuk, Korea

————— End of Report ———
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